TILFORD
ASSEMBLY INSTRUCTIONS

STILFORD DUAL MOTOR ELECTRIC HEIGHT ADJUSTABLE
2 PIECE CORNER WORKSTATION

FRAME: STDMDFWE/ STDMDFBK/ STDMRFWE/ STDMRFBK

DESKTOP: S2EDT157/ 187WE, WO, WB, OA, WN
S2ERT756/106 WE, WO, WB, OA, WN

WEIGHT
CAPACITY

This design and instruction booklet is subject to copyright.
www.officeworks.com.au 4 Carton

For spare parts or hardware call 1300 OFFICE (1300 633 423).1/18




Estimated Assembly Time: 50minutes

Customer Service Contact Details

HOTLINE

General Advice

ASSEMBLE
ON A GLEAN,
FLAT SURFACE

£

CAUTI

R
ON

Spare Parts & Hardware

1300 OFFICE (1300 633 423).

2/18

People Required

MORE THRN
1PERSON
IS REQUIRED

CAUTION




Tools Required

=

CAUTION: Do not use tools other than those required, as this
can damage your new item.

NOTE
Please check you have all hardware before assembling.
If you are missing any hardware, please contact 1300 OFFICE (1300 633 423).

Please ensure you have the name of the item, required hardware part and quantity.
Please retain your receipt as proof of purchase to validate your warranty.

CAUTION
Do not tighten screws before all screws are in the right place.

Do not use this product unless all bolts and screws are firmly secured.
Check that all bolts and screws are securely tightened at least every 4 months.

WARNING
If parts are missing, broken, damaged or worn, stop using the product until all repairs

are made using manufacturer authorised parts.
Failure to follow these warnings could result in serious injury.

DANGER
CHILDREN MUST BE SUPERVISED.

Officeworks Ltd. | 236-262 East Boundary Road | Bentleigh East VIC 3165 | AUSTRALIA

3/18




Safety and Warnings

* This table complies with the prescribed safety regulations. Inappropriate use may cause damage to persons and
table.

* Please read the operation manual prior to start using the table. It provides you with important information
about safety, use, installation and maintenance of the table, and thus protecting you and your children and avoiding
damage on the table.

* Please guard this operation manual and pass it on to any future owner!

* 120kg weight need uniform distribution on the top.

* Do not place any objects above 62 cm underneath the table.

* In memory function setting, 1 cm errors is allowable with the measurements.

* The appliance is only to be used with the unit provided (Power supply).

Usage

The electromotive, height-adjustable tables are designed for workstations in dry work environments only. The table height is infinitely
adjustable, so that it can be set to the most ergonomically suitable working level.

They have not been designed for other purposes than those included in this manual, e.g. they are not to be used in areas of high humidity
or dampness, nor for lifting people.

Any other use is at one’ s own risk!

Do not crawl, lie or move around under the table frame, and do not sit or stand on the table frame.

Liability: The manufacturer accepts under no circumstances warranty claims or liability claims for damages arising from improper use or

handling of the table frame other than that described in this operation manual.

4/18



This Assembly instruction covers both 1500mm and 1800mm sizes

Parts Located in Carton - STDMDFWE,STDMDFBK

6 7

Spare Parts number -HWSTDMDFCP

6

1pc

Attention:
Do not tighten the screws before all of
the screws are in the correct place.

5/18




This Assembly instruction covers both 1500mm and 1800mm sizes

Parts Located in Carton - STDMRFWE,STDMRFBK

1pc 1pc
Parts Located in Carton- Parts Located in Carton
S2EDT157/187 WE,WO,WB,0OA,WN - S2ERT756/106 WE,WO,0OA,WB,WN
1pc
1pc
Attention:

Do not tighten the screws before all of
the screws are in the correct place.

6/18




Hardware located in carton- STDMDFWE,STDMDFBK

P

|

»

!

¥

4

A x8 (M8x25) B x8 (M6x16) C x4 (M6x12) Fx3 G x2 (ST3X19) Hx2 | x2
ﬂ N @ﬁy
J x4 K x4 L x2 M x1 (4mm) N x1 (5mm) Spare Part
Hardware Spare Parts number - HWSTDMDFMO
P | ¥ T2 r i
Ax8 (M8x25) | B x8 (M6x16) C x4 (M6x12) J x4 K x4 M x1 (4mm) N x1 (Smm)

7/18




Hardware located in carton- STDMRFWE,STDMRFBK

2

|

»

#)

&

4

Hardware Spare Parts number - HWSTDMRFMO

P

)

A x4 (M8x25) B x4 (M6x16) C x2(M6x12) D x1 (M8x16)
| A~
Jx 2 Kx2 M x1 (4mm) N x1 (5mm)

Ax4(M8x25) | B x4(M6x16) C x2(M6x12) D x1 (M8x16) E X12 (ST4.8x20) Hx2 Jx 2
|
A )
Kx 2 Lx2 M x1 (4mm) N x1 (5mm) O x2 Spare Part

8/18




Step 1 Please ensure the longer part of the leg is facing

the same direction as the front of the desk.

Loosen the screws before unfolding the legs.
Fasten once legs are unfolded. %

A x8 N x1

9/18




Step 2 Beam adjustment for 1800mm
P corner workstation as follow:

Fit for 1800mm

000 oOo o o o o G

Fo T ]

PRE Assembled L=1400 for L shape 1500mm desk. (. Q

L=1700 for L shape 1800mm desk.

N x1

10/18



Step 3

The longer side of part 11 faces the front of the desk.

N0

For the left hand side workstation.

@,

e © © © © e o o @

Loosen the screws before unfolding the leg.
Fasten once leg are unfolded. A x4 N x1

11/18



Step 4 / Beam adjustment for 1800mm
3 corner workstation as follow:

Fit for 1800mm L SHAPE

OOOOOOOOTO?
| |

[e‘o Oé

Pre-assembled L=1140 for L shape 1500mm desk.
L=1440 for L shape 1800mm desk.

N x1

12/18




Step 5

Remove this D screw from part 2 before using screw to

attach the corner frame to the straight desk frame.

Right hand side assembly

~

D x1

N x1

13/18




L x4

K x6

J x6

M x1

Cx6

14/18



Connect part 8 from the
return frame into M3.

15/18



Step 8

Before proceeding to the next steps, please ensure the frames are operating correctly and in sync.

1. Press and hold up button for 1 second, will display "2-3". Press and hold the down
button for 5 seconds to finish the learning process.
2. Display will show "067" and then press the up button until "072" is displayed for normal use.
3. If the display doesn't show "2-3" and when pressing the up arrow the straight frame raises but the return

frame doesn't raise immediately stop and disconnect the power and make sure all connections and correct
as per Step 7. Then power on and complete Step 1 and 2 above.

4. If "E10" is displayed power the desk off and complete Step 1 and 2 above.

16/18




\/Q

&

E x12

[ x2

O x2

H x4

First fasten the connectors
Part O,then fix B screws.

Gx2

F x3

B x12

N\ WO
)7 ) ®
;\ §

Step 9

17/18



Warranty 15 years

Product Warranty — valid for Australian customers only

Officeworks Ltd warrants that this product will be free from defects and work as
intended for 15 years from the date of purchase by the original customer.

If the product has any defects or does not work as intended during the Warranty Period,
Officeworks will, at its election and at its expense, repair or replace the product.

This warranty does not apply:
-To cosmetic damage;
-To damage caused by consumables used in connection with the product (such as cleaning products);
-Where the product has not been used in accordance with all provided instructions;
-To damage arising from fair wear and tear;
-Where the product has not been subject to reasonable use;
-Where the product has been intentionally or negligently damaged; and/or
if the customer has attempted to repair the product.

To make a claim under this warranty, please return your product with your receipt or
proof of purchase to your nearest Officeworks store or contact 1300 633 423.

This warranty is provided in addition to any rights you may be entitled to under
the Competitions & Consumer Act 2010.

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are
entitled to a replacement or refund for a major failure and compensation for any other reasonably foreseeable

loss or damage. You are alsoentitled to have the goods repaired or replaced if the goods fail to be of acceptable
guality and the failure does not amount to a major failure.

o

RECYCLE

Thank you for your purchase. Please retain your receipt to validate warranty.
If you would like to know more about our furniture products, please visit www.officeworks.com.au

18/18




